



Published in final edited form as:

Clin Geriatr Med. 2016 November ; 32(4): 705–724. doi:10.1016/j.cger.2016.06.007.

Pharmacotherapies in Geriatric Chronic Pain Management

Zachary A. Marcum, PharmD, PhD^a, Nakia A. Duncan, PharmD^b, and Una E. Makris, MD, MSc^{c,*}

^a Department of Pharmacy, University of Washington School of Pharmacy, 1959 Northeast Pacific Avenue, Box 357630, Seattle, WA 98195, USA

^b Texas Tech University Health Sciences Center School of Pharmacy, 4500 South Lancaster Street, Building 7, Room 215, Dallas, TX, USA

^c Division of Rheumatic Diseases and the VA North Texas Health Care System, Department of Internal Medicine, UT Southwestern Medical Center, 5323 Harry Hines Boulevard, Dallas, TX 75390-9169, USA

Keywords

Chronic pain; Medication; Older adults; Adverse drug events; Polypharmacy

Pain is highly prevalent, costly, and frequently disabling in later life.^{1–6} It is most often owing to musculoskeletal causes,⁷ usually involves multiple sites,⁸ and rarely occurs in the absence of other comorbidities.⁹ Consistent with other geriatric syndromes, chronic pain in older adults often develops via a multifactorial pathway, resulting in various sequelae including poor self-reported health and quality of life, disability, impaired ambulation, depression, and decreased socialization, as well as falls, low energy, and impaired sleep.^{6,10–13}

CHALLENGES TO MANAGING PAIN IN LATER LIFE

Barriers to managing chronic pain effectively in older populations¹⁴ include a limited evidence base to guide management,¹⁵ lack of health care professional education,¹⁶ health care professionals' concerns about the potential for treatment-related harm,¹⁷ and older adults' beliefs about pain and pain treatments.¹⁸ Other barriers specific to geriatric populations include age-related physiologic changes resulting in altered drug absorption and decreased renal excretion, sensory impairments, polypharmacy, and multimorbidity.¹⁵ There is limited evidence in the literature to guide pharmacologic management because older adults are often underrepresented or excluded from clinical trials.^{15,19–21} More specifically, the presence of multiple comorbid conditions such as²² cognitive impairment, gait disorders, and kidney, lung, and cardiovascular disease often serve as exclusion criteria in drug trials. Further, it is important to recognize that the pain experience, values, and priorities may be

* Corresponding author. una.makris@utsouthwestern.edu.

Disclosure Statement: Dr Z.A. Marcum is a consultant for Purdue Pharma. Drs N.A. Duncan and U.E. Makris have nothing to disclose.

different among older adults as compared with younger adults,^{23–25} and that it is not appropriate to use a “one size fits all” approach when applying guidelines from younger to older populations.

EXISTING GUIDELINES FOR MANAGING CHRONIC PAIN IN LATER LIFE

Two guidelines and several consensus statements provide useful information regarding the assessment and management of chronic pain in older adults (Appendix 1 lists additional resources).^{10,26–29} The American Geriatrics Society guideline (last updated in 2009) provides recommendations on the initiation and titration of commonly used pharmacotherapies.^{28,29} Given the complexity of managing older adults with chronic pain, experts agree that these patients are most likely to benefit from an interdisciplinary team approach. This team may consist of various health care providers, including those in primary care, gerontology, geriatrics, rheumatology, physical medicine and rehabilitation, physical and occupational therapists, pharmacy, nursing services, social work, and psychiatry/psychology. There is agreement across guidelines about the need to intervene aggressively using an interdisciplinary approach that includes both pharmacologic and nonpharmacologic treatments. Pain relief is one of the most commonly endorsed goals of older adults.³⁰ To achieve this goal, collaborative care approaches have been found to be effective. One randomized controlled trial found that a collaborative multicomponent intervention that included physician and patient education, activation, and symptom monitoring in targeted primary care patients with chronic pain was associated with significant improvement in pain-related disability, pain intensity, and depressive symptom scores over a 12-month period.³¹

In this article, we provide a review of nonopioid pharmacotherapies for chronic pain management in older adults. The safety and efficacy of opioids for the treatment of noncancer pain is covered by Dr. Naples and colleagues (See, “The Role of Opioid Analgesics in Geriatric Pain Management,” in this issue).

Specific Pharmacologic Agents

Topicals—Topical medications provide a unique pathway to control pain that is localized and less likely to be absorbed systemically.^{32,33} This route of administration is particularly important for older adults who often take multiple medications, because it decreases the likelihood of side effects, drug–drug interactions, and overall pill burden.³³ However, skin integrity must be considered with all topical products. With age, the skin becomes less hydrated and the epidermal layer thins. Absorption of topical medications can be affected by decreased hydration, tissue thickness, and surface lipids on the skin. The decreased lipid layer makes it more difficult for transdermal medications (eg, lidocaine patches) to penetrate the skin, because they are designed for gradual absorption and rely on intact, well-hydrated skin with adequate circulation. Dry or thin skin without a good subcutaneous layer can inhibit absorption of the drug potentially leading to an overtreatment or undertreatment effect.^{32,33} In addition, owing to decreased blood flow, doses or frequency may need to be adjusted to compensate for drug reservoir formation.³³

Available topical medications include menthol, capsaicin, lidocaine, and diclofenac; **Table 1** details the indications, dose ranges, formulations, and clinical pearls for topical analgesics.

Menthol/Methyl Salicylate—Menthol is available in many creams and patches over the counter. It causes a cooling sensation along with pain relief via counterirritant effects.³⁴ Menthol products are ideal for older adults (often used as adjunctive therapy) to treat minor pains because they have minimal side effects.

Capsaicin—Capsaicin is derived from hot peppers and is available over the counter as a cream or by prescription as a highly concentrated patch.^{32,35} Over time, capsaicin application desensitizes epidermal nociceptive nerves and decreases substance P, leading to pain reduction.^{32,36} If an individual can tolerate the burning sensation with application for 1 to 2 weeks, the burning usually subsides. Capsaicin has been studied in patients with postherpetic neuralgia (PHN), diabetic neuropathy, and osteoarthritis (OA).³⁷ The high-dose patch, Qutenza, has been studied in PHN with a pooled number needed to treat of 6 to 9 over 12 weeks of application (median age of participants across trials was 71 years).³⁸ Additionally, low-dose (0.025% to 0.075%) creams have consistently shown improvement in pain compared with placebo over 4 to 8 weeks of therapy for PHN, OA, and diabetic neuropathy.^{39–41} In PHN, continued response for up to 12 months was documented in a study that originally followed patients for 8 weeks. After 8 weeks, 48% had pain relief. Of this group, pain relief continued for 72% of participants.⁴¹

Lidocaine—Lidocaine is available in various cream formulations and as a patch. Lidocaine decreases pain by blocking sodium ion channels, thereby stopping afferent pain signals.³² The American Geriatrics Society recommends topical lidocaine for neuropathic pain.²⁹ The lidocaine patch is applied for 12 hours and removed for 12 hours, making it a poor choice for a cognitively impaired individual managing his or her own medications.

Topical Diclofenac—Widely used for more than 30 years outside of the United States, topical diclofenac sodium was the first topical NSAID approved by the US Food and Drug Administration (FDA) in 2007. It is often used for knee or hand OA-related pain. The literature on topical NSAIDs for sports injuries, musculoskeletal pain, or inflammatory arthritis has focused on subjects younger than 65 years old.^{42,43} Available data suggest that some topical NSAIDs have comparable, or somewhat lower, efficacy than oral NSAIDs.^{44,45} Even if less effective, these agents may be a reasonable option because their safety profile is superior to that of oral NSAIDs.⁴⁶ A systematic review of the literature evaluated safety of topical NSAIDs in older adults (age >60 years old) and showed that topical NSAIDs are almost as effective and carry a lower risk of severe adverse effects (gastrointestinal [GI]) as compared with oral NSAIDs.⁴⁷ There are limited data in older adults with baseline renal impairment or who are anticoagulated to understand potential adverse events of topical NSAIDs in these populations. Patients should be counseled that topical NSAID users have reported non-life-threatening GI events and many application site adverse events; thus, they are not entirely without risk.

General Considerations—With all topical medications, patients should be instructed to not apply the medication to open skin or apply heat to the area because this may increase

systemic absorption. Topical agents are considered an ideal adjunct agent for an older adult with localized pain that is uncontrolled with other medications (or if specific classes of medications are contraindicated). Of note, care should be taken when disposing patches to avoid the unintentional consumption by children or pets (see **Table 1**).

Acetaminophen—The analgesic activity of acetaminophen (APAP) results from the central inhibition of prostaglandin synthesis. Yet, the primary mechanism of prostaglandin synthesis inhibition by APAP remains unknown.⁴⁸ Several studies have investigated the pharmacokinetic properties of APAP in healthy older adults and have reported varying effects of age.⁴⁸ APAP is rapidly and completely absorbed from the GI tract, and neither the rate nor the extent of absorption seems to be age dependent.⁴⁸ The volume of distribution decreases with age and female sex, which is consistent with the drug's hydrophilic nature as well as age-associated changes in body composition; no differences have been reported in the volume of distribution between healthy and frail older adults.⁴⁸ In general, advanced age does not alter the clearance of APAP, which is metabolized by phase II hepatic conjugative metabolism. However, some studies suggest that the metabolism of APAP in older adults is greatly variable and that the intrinsic conjugative activity of the liver may be preserved in healthy older adults but may be compromised in the frail elderly. It is unknown whether these changes in pharmacokinetic properties are responsible for increases in APAP hepatotoxicity.

APAP is recommended as a first-line analgesic for mild-to-moderate pain owing to OA of the knee and hip in multiple guidelines.⁴⁸ However, mounting evidence of its limited effectiveness (compared with placebo and other analgesics) and growing safety concerns have shifted opinions in recent years.^{49–52} For example, the comparative effectiveness of available treatments for knee OA were evaluated in a systematic review and network metaanalysis.⁵⁰ Included studies were randomized trials of adults with knee OA comparing 2 or more of the following: APAP, diclofenac, ibuprofen, naproxen, celecoxib, intraarticular (IA) corticosteroids, IA hyaluronic acid, oral placebo, and IA placebo. A total of 137 studies comprising 33,243 participants were included, and 3-month outcomes of pain, function, and stiffness were assessed as the primary outcomes. The median age of participants across trials was 62 years. For pain, all interventions were statistically significantly better than oral placebo, with effect sizes ranging from 0.18 for the least efficacious treatment (APAP) to 0.63 for the most efficacious treatment (IA hyaluronic acid). Moreover, all treatments except APAP met the prespecified criteria for a clinically significant improvement in pain. Compared with APAP, naproxen, ibuprofen, diclofenac, IA hyaluronic acid, and IA corticosteroids were significantly superior for pain control. However, celecoxib was not found to be significantly better than APAP. For function, naproxen, ibuprofen, diclofenac, and celecoxib were significantly better than APAP. In terms of safety, oral nonselective NSAIDs led to more GI adverse events and withdrawals owing to adverse events than oral placebo and APAP, whereas these events were similar between APAP and celecoxib.

Another study was conducted using a systematic review and metaanalysis of placebo-controlled randomized trials to examine the efficacy and safety of APAP in the management of low back pain and OA of the hip or knee.⁵¹ Thirteen randomized trials were included, and the investigators reported that there was “high-quality” evidence (based on the GRADE

criteria) that APAP is ineffective for reducing pain intensity and disability or improving quality of life in the short term in people with low back pain. For hip or knee OA, there was “high-quality” evidence that APAP has a significant, although not clinically important, effect on pain and disability in the short term. More specifically, APAP was found to have a small effect (ie, <4 points on a 0–100 point scale) on pain, which is not likely to be meaningful for patients or their clinicians. In addition, the number of patients reporting any adverse events was similar in the APAP and placebo groups. In summary, this study found APAP to be ineffective for the treatment of low back pain and to provide a minimal short-term benefit for people with OA. The authors suggested that these results should lead to a reconsideration of APAP being a first-line treatment in clinical practice guidelines for low back pain and hip or knee OA.

Finally, a systematic review assessed the adverse event profile of APAP in the general adult population.⁵² Eight cohort studies were included, and the main outcomes examined were all-cause mortality, cardiovascular adverse drug events (incident myocardial infarction, cerebrovascular accident, and hypertension), GI bleeding, and renal (reductions in estimated glomerular filtration rate, increases in serum creatinine, and need for renal replacement therapy) events. Given the known limitations of observational data (eg, confounding by indication), the results demonstrated a consistent dose-response association between APAP at standard analgesic doses and adverse drug events that are often observed with NSAIDs. For example, this review reported a dose-response association between APAP and increasing incidence of mortality, cardiovascular, GI, and renal adverse drug events. Furthermore, given the risk of APAP overdose, new regulations went into effect in 2014 that decreased the amount of APAP allowed in prescription products from 500 to 325 mg.⁵³ These new regulations do not include over-the-counter products.

Whereas prior and current guidelines recommend APAP as first-line therapy for the treatment of OA in older adults, recent evidence of uncertain analgesic benefit and increased safety concerns suggest a shifting risk-benefit profile.⁵⁴ Until further evidence becomes available, clinicians should continue evaluating the risk versus benefit when prescribing APAP using patient-specific information. Known risk factors for APAP-related adverse drug events, such as a renal impairment, hepatic dysfunction, and alcohol abuse, should be considered, and adequate dosing trials should be attempted before discontinuing APAP. Because APAP is the most commonly used analgesic and is available over the counter, patient education is important to communicate the known risks and benefit⁵³ (**Table 2**).

Nonsteroidal antiinflammatory drugs—NSAIDs are one of the most common classes of drugs used to treat chronic pain owing to OA and other musculoskeletal disorders in older adults.^{55–57} Specifically, an estimated 40% of the population age 65 years and older fill one or more prescriptions for an NSAID each year.⁵⁸ Considering that NSAIDs are also currently available over the counter, it is assumed that an even greater number of older adults in the United States take NSAIDs in an effort to relieve their pain. Although these agents can be effective in treating inflammation and pain, older adults are at increased risk for adverse drug events owing to age-related loss of physiologic organ reserve, increased comorbidities, polypharmacy, and changes in pharmacokinetics.²⁹ As a result, NSAID use causes an estimated 41,000 hospitalizations and 3300 deaths each year among older adults.⁵⁶ Some

specific adverse drug events of concern with chronic use of NSAIDs include GI, renal, cardiovascular, cerebrovascular, and central nervous system (CNS) adverse effects.⁵⁹

Two of the most serious adverse drug events associated with NSAID use are serious GI bleeds and cardiovascular events, such as myocardial infarction and stroke.⁶⁰ In 2005, the FDA issued a warning that NSAID use could cause heart attacks and strokes that could lead to death.⁶⁰ To help minimize these risks, the FDA also issued a public health advisory stating that “NSAIDs should be administered at the lowest effective dose for the shortest duration consistent with individual patient treatment goals.”⁶¹ Moreover, in 2015 the FDA strengthened this warning, based on a comprehensive review of new safety information, stating that all prescription NSAID labels need to contain information on the risk of heart attack and stroke.^{61,62} Continued pharmacovigilance research is needed to better describe the comparative efficacy and safety of NSAID use in older adults.

Given the concerns of adverse drug events, NSAIDs are included throughout the updated 2015 American Geriatrics Society Beers Criteria for Potentially Inappropriate Medication Use in Older Adults.⁶³ The non-cyclooxygenase-selective NSAIDs are included as a medication class to avoid owing to their increased risk of GI bleeding or peptic ulcer disease in high-risk groups, including those aged greater than 75 years or taking oral or parenteral corticosteroids, anticoagulants, or antiplatelet agents. The recommendation is to avoid chronic use, unless other alternatives are not effective and the patient can take a gastroprotective agent (proton pump inhibitor or misoprostol). Indomethacin is specifically called out for its greater risk of adverse CNS effects. Moreover, NSAIDs (including cyclooxygenase-2 inhibitors) are listed as a drug-disease interaction to avoid in older adults with heart failure and chronic kidney disease (creatinine clearance <30 mL/min). Finally, NSAIDs are listed as having clinically important drug-drug interactions with corticosteroids (oral or parenteral) and warfarin owing to an increased risk of peptic ulcer disease and bleeding.

One approach to reducing adverse drug events associated with NSAIDs is to avoid the use of specific agents that are known to interact with NSAIDs and use preferred alternative analgesics (eg, topicals, APAP), sometimes in combination. This is particularly important in older adults with preexisting hypertension, chronic kidney disease, heart failure, and/or peptic ulcer disease, or those taking concomitant warfarin or corticosteroids. If NSAID use is not contraindicated, a trial (eg, 1–2 weeks in duration) of analgesic dosing of a nonacetylated salicylate (eg, salsalate) or ibuprofen or celecoxib may be acceptable.⁶⁴ For those with moderate to moderately severe OA pain, a trial of a low-dose opioid or an opioidlike agent (eg, codeine, tramadol) in combination with APAP is another option. The rationale for this approach is to combine 2 different mechanisms of analgesic action. In those older adults who require chronic NSAIDs, a proton pump inhibitor or misoprostol should be used to avoid the risk of peptic ulcer disease.⁶⁴ Until further research and guidelines are published on the use of NSAIDs in older adults, clinicians and patients should practice shared decision making to minimize potential risk and maximize patient outcomes from NSAID use (**Table 3**).

Adjuvant Therapies—Adjuvant pain medications are those that are not typically used as first-line agents for pain, but may be helpful for its management. Agents may be used alone; however, effects are enhanced when used in combination with other analgesics. Currently there are only 2 nonopioid adjuvant therapies approved by the FDA for the treatment of neuropathic pain: pregabalin and duloxetine. Neuropathic pain is characterized by chronic pain, and results from various heterogeneous diagnoses/etiologies (ie, diabetic peripheral neuropathy, postherpetic neuralgia, central post stroke pain, phantom limb pain).^{65,66} Therefore, individuals with neuropathic pain and refractory persistent pain whose neuropathic pain is not well-managed with conventional therapies are ideal candidates. As discussed in another section of this series (see Christopher Eccleston and colleagues' article, "Psychological Approaches in Geriatric Pain Management," in this issue), older adults with chronic pain have a substantially increased risk for depression and that depression may intensify a patient's sensitivity to pain.^{67,68} Thus, antidepressant use may have synergistic effects in older adults experiencing depression along with chronic pain.⁶⁹

Antidepressants—The mechanism for how antidepressants are effective in pain management is not fully known; however, these medications work through the inhibition of neurotransmitter (ie, serotonin and norepinephrine) reuptake in the synaptic cleft,⁷⁰ particularly along the descending spinal pain pathways.⁶⁶ It is also believed that antidepressants may exert adjunctive therapeutic effects via histamine receptors and sodium channels.⁷¹ Several antidepressants are efficacious in the management of chronic neuropathic pain, including the tricyclic antidepressants, particularly tertiary amine subtypes, such as amitriptyline, nortriptyline, and doxepin. Despite having the strongest evidence for neuropathy-related pain relief, this class should be avoided in older adults if possible owing to increased risk for adverse effects such as anticholinergic effects and cognitive impairment.⁶³

Serotonin–norepinephrine reuptake inhibitors, such as venlafaxine and duloxetine, are mixed acting antidepressants that predominately inhibit serotonin reuptake at low doses and norepinephrine reuptake at high doses, thus increasing these neurotransmitters and dampening pain signals to the brain. Serotonin–norepinephrine reuptake inhibitors are generally well-tolerated by older adults and have fewer side effects compared with tricyclic antidepressants.⁷² Venlafaxine has been studied for analgesia with pain relief occurring at higher doses ranging up to 225 mg/d. In a study by Rowbotham and colleagues,⁷³ 56% of the participants receiving venlafaxine 150 to 225 mg achieved at least a 50% reduction in pain intensity versus 34% of participants in the placebo group. The number needed to treat for an additional beneficial outcome in reduction of pain intensity was 4.5.^{73,74} Unfortunately, increased hypertensive episodes have also been noted at these doses. Therefore, the practicality of venlafaxine as an adjunctive agent in neuropathic pain or dual therapy for depression may be limited in older adults.⁷² Conversely, duloxetine does not have such effects on blood pressure and is noted to reduce diabetic peripheral neuropathic pain (DPNP) by 50% as compared with placebo.⁷⁵

Antiepileptics—Anticonvulsants, initially indicated for epileptic seizures with a variety of mechanisms of action, have been shown to be effective at treating various chronic pain

conditions, in particular neuropathic pain.⁷⁶ Carbamazepine is a prototypical anticonvulsant that blocks voltage-sensitive sodium channels, resulting in the stabilization of hyperexcited neural membranes and inhibition of repetitive firing or reduction of propagation of synaptic impulses.⁷⁶ In several studies, carbamazepine has shown efficacy in the treatment of trigeminal neuralgia; however, its use is complicated by pharmacokinetic factors and frequent adverse effects. Within the guidelines for the treatment of neuropathic pain, carbamazepine is listed as a first-line therapy alongside oxcarbazepine, which is noted to have a better side effect profile. However, there are no controlled trials documenting a beneficial effect of oxcarbazepine for trigeminal neuralgia and thus it carries an off-label indication for neuropathic pain.^{76,77} If a patient is unable to tolerate carbamazepine, it is reasonable to consider a trial of lamotrigine, which also has shown efficacy in trigeminal neuralgia by stabilizing sodium channels and suppressing the release of glutamate.⁷⁶

Gabapentin and pregabalin are modulators of the alpha-2-delta subunit of the calcium channels in the CNS, accounting for antinociceptive and antiepileptic effects. Gabapentin is indicated for PHN; although not FDA indicated in the treatment of DPNP, it has demonstrated efficacy for this condition and is widely used in clinical practice.⁷⁷⁻⁷⁹ Gabapentin shows similar efficacy in pain reduction to pregabalin, with a number needed to treat of 3.9 to 4.2; however, pregabalin is FDA indicated for PHN, DPNP, and fibromyalgia.^{80,81} In a study conducted in older adults (mean age 66 years), both anticonvulsants have consistently shown improvement in mood, sleep disturbance, and quality of life.⁷⁹ When compared with antidepressants such as duloxetine and amitriptyline on the primary outcome of subjective pain, there is no difference among treatment groups (amitriptyline, duloxetine, pregabalin) in the reduction of pain severity.⁷⁹ In a study⁸² comparing duloxetine versus pregabalin versus duloxetine and gabapentin in patients (mean age, 61 years) with DPNP, there were no between-group differences with respect to treatment emergent events (including nausea, vomiting, insomnia, peripheral edema, hyperhidrosis, or decreased appetite). Insomnia was reported more frequently in the pregabalin and gabapentin groups.⁸² In the older adult population, there was an increased risk for falls with the use of gabapentin and pregabalin owing mainly to the side effects of dizziness and somnolence. Of note, the 2015 AGS Beers Criteria⁶³ identify both agents as potentially inappropriate medications in older adults with a history of falls or fractures (unless being used for the treatment of seizure or mood disorders). The updated criteria recommend increased monitoring with renal impairment. Because both agents are primarily excreted renally, dose adjustment should be considered as renal function declines⁶³ (**Table 4**).

Muscle Relaxants—Skeletal muscle relaxants include a variety of agents that are separated into 2 categories: antispasticity agents and antispasmodics.⁸³ Each of these categories has different indications, mechanisms of action, and side effect profiles. Antispasticity agents work on the spinal cord or directly on the skeletal muscle to improve hypertonicity and involuntary spasms. These medications are used for spastic conditions such as cerebral palsy, multiple sclerosis, spinal cord injuries and after cerebrovascular accidents; this category of medications should be used with caution in older adults with chronic pain due to degenerative or neuropathic pain. The use of skeletal muscle relaxants

among older adults is associated with sedation and confusion, which may lead to an increased risk of falls and injuries.⁸⁴ Per the 2015 Beers criteria, muscle relaxants (including cyclobenzaprine, carisoprodol, methocarbamol, and metaxalone) are considered as being high-risk medications in older adults due to anticholinergic adverse drug effects, excessive sedation, and weakness; however, they continue to be used among older adults.⁶³ Further, a recent retrospective cohort study in older (>65 years of age) Veterans showed that muscle relaxants (including methocarbamol and cyclobenzaprine, among others) were associated with increased risk for emergency department visits as well as all-cause hospitalizations (including those for falls and fractures).⁸⁵ Another commonly used agent used for spasticity, and not included in the Beer's criteria, is baclofen. Baclofen is a centrally acting skeletal muscle relaxant with an FDA indication to treat spasticity related to CNS lesions; dosing regimens vary by indication. Among the antispasticity agents, baclofen is generally well-tolerated with a decreased occurrence of CNS depression. Dantrolene is another agent that works peripherally to increase the release of calcium from the sarcoplasmic reticulum in the skeletal muscle cell thus slowing contraction cycles. However, use of dantrolene is limited by the risk of hepatotoxicity with chronic use. Last, tizanidine is a centrally acting alpha 2-adrenergic agonist that increases the inhibition of presynaptic motor neurons with no direct effect on muscle fibers. Similarly, its use in older adults is limited by dose-dependent adverse drug events, drug–drug interactions, and the possibility of prolonged QT intervals (Table 5).

New Analgesics in the Pipeline

The medication classes discussed in this article are traditionally known to be first-, second-, or third-line agents for chronic pain. There are many new agents and compounds in varying stages of development/testing for the treatment of chronic pain. At this time, it is premature to predict the potential role of these newer medications for chronic pain management in older adults. In the absence of new safe and effective analgesics, the primary focus is to trial existing therapies, in different combinations, and with different multidisciplinary approaches to maximize pain relief and minimize medication toxicity.

Making a Plan: Approach to Managing Chronic Pain in Older Adults with Pharmacologic Agents

Expectations and treatment goals—“Success” is determined largely by what the patient and provider determine are the treatment goals.⁶⁹ The older adult should be encouraged to communicate his/her expectations for pain relief. The field of pain management is moving away from solely assessing and managing a pain intensity score (eg, a 0–10 numeric rating score) and toward understanding and targeting the functional outcomes and personal (realistic) goals that older adults would like to achieve.

Monitoring and managing medication adjustments for older adults—The clinical challenge is how to manage pain effectively and safely in older adults. Many older adults have already tried several classes of medications and may be hesitant to attempt a trial of a new medication or a combination of analgesics. Using 2 or more analgesic medications with complementary mechanisms of action may lead to greater pain relief with less toxicity as opposed to higher doses of a single pain medication. Starting 1 medication at a time is a

preferred strategy to better evaluate effect and safety. Several strategies may help providers to achieve success when recommending new analgesic trials or combinations of therapy:

- Be prepared to respond to questions and concerns for each medication or combination thereof;
- Provide potential options for “rescue” pain medications during trials of new medications;
- Be available to listen to and be receptive to the patients’ concerns;
- Avoid communicating guarantees of positive results;
- Emphasize the need for adherence to the instructed regimen;
- Encourage the patient to call if new concerning signs or symptoms develop after starting the medication;
- Develop a careful surveillance plan to determine whether treatment goals are being met and for monitoring potential toxicity; and
- If goals are not met, consider tapering and discontinuing medication.^{10,29}

To achieve patient identified therapeutic goals (including reduction in pain intensity and pain related disability) with pharmacologic (and/or nonpharmacological) management, employing a multidisciplinary approach is paramount. Thus, successful pain management in older adults requires a collaborative approach among all members of the health care team. Finally, combining pharmacologic and nonpharmacological (including activity based, psychological) interventions is likely to have the highest yield for improving pain control in older adults.

Acknowledgments

Funded by: National Institutes of Health Grant number(s): KL2TR001103; UL1TR001105.

APPENDIX 1

RECOMMENDED RESOURCES FOR PHARMACOLOGIC MANAGEMENT OF CHRONIC PAIN IN OLDER ADULTS

Resource	Content	Origin	Last Updated
American College of Rheumatology (ACR)	Practice guidelines for the treatment of osteoarthritis (hand, hip, and knee)	USA	2012
American Geriatrics Society (AGS)	Practice guideline for pharmacologic management of chronic pain	USA	2009
National Institute for Health and Care Excellence (NICE)	Guidance on the management of chronic pain	UK	2013
American Geriatrics Society Beers Criteria for Potentially Inappropriate Prescribing in Older Adults	Evidence-based consensus guidelines on potentially inappropriate medication use in older adults,	USA	2015

Resource	Content	Origin	Last Updated
	including analgesics		
Osteoarthritis Research Society International (OARSI) Guidelines	Guidelines for the management of hip and knee osteoarthritis	Global	2014 (knee); 2010 (hip and knee)

REFERENCES

- Blyth FM, March LM, Brnabic AJ, et al. Chronic pain in Australia: a prevalence study. *Pain*. 2001; 89:127–34. [PubMed: 11166468]
- Elliott AM, Smith BH, Penny KI, et al. The epidemiology of chronic pain in the community. *Lancet*. 1999; 354:1248–52. [PubMed: 10520633]
- Gaskin DJ, Richard P. The economic costs of pain in the United States. *J Pain*. 2012; 13:715–24. [PubMed: 22607834]
- Helme RD, Gibson SJ. The epidemiology of pain in elderly people. *Clin Geriatr Med*. 2001; 17:417–31. [PubMed: 11459713]
- Katz JN. Lumbar disc disorders and low-back pain: socioeconomic factors and consequences. *J Bone Joint Surg Am*. 2006; 88(Suppl 2):21–4. [PubMed: 16595438]
- Patel KV, Guralnik JM, Dansie EJ, et al. Prevalence and impact of pain among older adults in the United States: findings from the 2011 National Health and Aging Trends Study. *Pain*. 2013; 154:2649–57. [PubMed: 24287107]
- Lawrence RC, Helmick CG, Arnett FC, et al. Estimates of the prevalence of arthritis and selected musculoskeletal disorders in the United States. *Arthritis Rheum*. 1998; 41:778–99. [PubMed: 9588729]
- Buchman AS, Shah RC, Leurgans SE, et al. Musculoskeletal pain and incident disability in community-dwelling older adults. *Arthritis Care Res*. 2010; 62:1287–93.
- Whitson HE, Landerman LR, Newman AB, et al. Chronic medical conditions and the sex-based disparity in disability: the Cardiovascular Health Study. *J Gerontol A Biol Sci Med Sci*. 2010; 65:1325–31. [PubMed: 20675619]
- Abdulla A, Adams N, Bone M, et al. Guidance on the management of pain in older people. *Age Ageing*. 2013; 42(Suppl 1):i1–57. [PubMed: 23420266]
- Reid MC, Williams CS, Gill TM. The relationship between psychological factors and disabling musculoskeletal pain in community-dwelling older persons. *J Am Geriatr Soc*. 2003; 51:1092–8. [PubMed: 12890071]
- Leveille SG, Ling S, Hochberg MC, et al. Widespread musculoskeletal pain and the progression of disability in older disabled women. *Ann Intern Med*. 2001; 135:1038–46. [PubMed: 11747382]
- Leveille SG, Bean J, Ngo L, et al. The pathway from musculoskeletal pain to mobility difficulty in older disabled women. *Pain*. 2007; 128:69–77. [PubMed: 17055167]
- Buchner M, Neubauer E, Zahlten-Hinguranage A, et al. Age as a predicting factor in the therapy outcome of multidisciplinary treatment of patients with chronic low back pain - a prospective longitudinal clinical study in 405 patients. *Clin Rheumatol*. 2007; 26:385–92. [PubMed: 16865309]
- Reid MC, Bennett DA, Chen WG, et al. Improving the pharmacologic management of pain in older adults: identifying the research gaps and methods to address them. *Pain Med*. 2011; 12:1336–57. [PubMed: 21834914]
- Institute of Medicine. *Relieving pain in America: a blueprint for transforming prevention, care, education, and research*. National Academic Press; Washington, DC: 2011.
- Spitz A, Moore AA, Papaleontiou M, et al. Primary care providers' perspective on prescribing opioids to older adults with chronic non-cancer pain: a qualitative study. *BMC Geriatr*. 2011; 11:35. [PubMed: 21752299]
- Thielke S, Sale J, Reid MC. Aging: are these 4 pain myths complicating care? *J Fam Pract*. 2012; 61:666–70. [PubMed: 23256096]

19. Paeck T, Ferreira ML, Sun C, et al. Are older adults missing from low back pain clinical trials? A systematic review and meta-analysis. *Arthritis Care Res.* 2014; 66:1220–6.
20. Jadad AR, To MJ, Emara M, et al. Consideration of multiple chronic diseases in randomized controlled trials. *JAMA.* 2011; 306:2670–2.
21. Marcum ZA, Gurwitz JH, Colon-Emeric C, et al. Pills and ills: methodological problems in pharmacological research. *J Am Geriatr Soc.* 2015; 63:829–30. [PubMed: 25900504]
22. Tinetti ME, Fried TR, Boyd CM. Designing health care for the most common chronic condition—multimorbidity. *JAMA.* 2012; 307:2493–4. [PubMed: 22797447]
23. Shavers VL, Bakos A, Sheppard VB. Race, ethnicity, and pain among the U.S. adult population. *J Health Care Poor Underserved.* 2010; 21:177–220. [PubMed: 20173263]
24. Anderson KO, Green CR, Payne R. Racial and ethnic disparities in pain: causes and consequences of unequal care. *J Pain.* 2009; 10:1187–204. [PubMed: 19944378]
25. Green CR, Anderson KO, Baker TA, et al. The unequal burden of pain: confronting racial and ethnic disparities in pain. *Pain Med.* 2003; 4:277–94. [PubMed: 12974827]
26. Hadjistavropoulos T, Herr K, Turk DC, et al. An interdisciplinary expert consensus statement on assessment of pain in older persons. *Clin J Pain.* 2007; 23:S1–43. [PubMed: 17179836]
27. Pergolizzi J, Böger RH, Budd K, et al. Opioids and the management of chronic severe pain in the elderly: consensus statement of an international expert panel with focus on the six clinically most often used World Health Organization step III Opioids (Buprenorphine, Fentanyl, Hydromorphone, Methadone, Morphine, Oxycodone). *Pain Pract.* 2008; 8:287–313. [PubMed: 18503626]
28. AGS Panel on Persistent Pain in Older Persons. The management of persistent pain in older persons. *J Am Geriatr Soc.* 2002; 50(6 Suppl):S205–24. [PubMed: 12067390]
29. American Geriatrics Society Panel on Pharmacological Management of Persistent Pain in Older Persons. Pharmacological management of persistent pain in older persons. *J Am Geriatr Soc.* 2009; 57(8):1331–46. [PubMed: 19573219]
30. Fried TR, Tinetti ME, Iannone L, et al. Health outcome prioritization as a tool for decision making among older persons with multiple chronic conditions. *Arch Intern Med.* 2011; 171:1854–6. [PubMed: 21949032]
31. Dobscha SK, Corson K, Perrin NA, et al. Collaborative care for chronic pain in primary care: a cluster randomized trial. *JAMA.* 2009; 301:1242–52. [PubMed: 19318652]
32. Argoff CE, Viscusi ER. The use of opioid analgesics for chronic pain: minimizing the risk for harm. *Am J Gastroenterol.* 2014; 2:3–8.
33. Kaestli LZ, Wasilewski-Rasca AF, Bonnabry P, et al. Use of transdermal drug formulations in the elderly. *Drugs Aging.* 2008; 25:269–80. [PubMed: 18361538]
34. Topp R, Brosky JA Jr, Pieschel D. The effect of either topical menthol or a placebo on functioning and knee pain among patients with knee OA. *J Geriatr Phys Ther.* 2013; 36:92–9. [PubMed: 22976810]
35. Mou J, Paillard F, Turnbull B, et al. Efficacy of Qutenza(R) (capsaicin) 8% patch for neuropathic pain: a meta-analysis of the Qutenza Clinical Trials Database. *Pain.* 2013; 154:1632–9. [PubMed: 23707278]
36. Pasero C. Lidocaine patch 5% for acute pain management. *J Perianesth Nurs.* 2013; 28:169–73. [PubMed: 23711315]
37. Rains C, Bryson HM. Topical capsaicin. A review of its pharmacological properties and therapeutic potential in post-herpetic neuralgia, diabetic neuropathy and osteoarthritis. *Drugs Aging.* 1995; 7:317–28. [PubMed: 8535059]
38. Derry S, Sven-Rice A, Cole P, et al. Topical capsaicin (high concentration) for chronic neuropathic pain in adults. *Cochrane Database Syst Rev.* 2013; (2):CD007393. [PubMed: 23450576]
39. Treatment of painful diabetic neuropathy with topical capsaicin. A multicenter, double-blind, vehicle-controlled study. The Capsaicin Study Group. *Arch Intern Med.* 1991; 151:2225–9. [PubMed: 1953227]
40. Deal CL, Schnitzer TJ, Lipstein E, et al. Treatment of arthritis with topical capsaicin: a double-blind trial. *Clin Ther.* 1991; 13:383–95. [PubMed: 1954640]

41. Peikert A, Hentrich M, Ochs G. Topical 0.025% capsaicin in chronic post-herpetic neuralgia: efficacy, predictors of response and long-term course. *J Neurol*. 1991; 238:452–6. [PubMed: 1779253]
42. Zacher J, Altman R, Bellamy N, et al. Topical diclofenac and its role in pain and inflammation: an evidence-based review. *Curr Med Res Opin*. 2008; 24:925–50. [PubMed: 18279583]
43. Mason L, Moore R, Edwards J, et al. Topical NSAIDs for chronic musculoskeletal pain: systematic review and meta-analysis. *BMC Musculoskelet Disord*. 2004; 5:28. [PubMed: 15317652]
44. Tugwell P, Wells G, Shainhouse J. Equivalence study of a topical diclofenac solution (Pennsaid) compared with oral diclofenac in symptomatic treatment of osteoarthritis of the knee: a randomized controlled trial. *J Rheumatol*. 2004; 31:2002–12. [PubMed: 15468367]
45. Underwood M, Ashby D, Cross P, et al. Advice to use topical or oral ibuprofen for chronic knee pain in older people: randomised controlled trial and patient preference study. *BMJ*. 2008; 336:138–42. [PubMed: 18056743]
46. Fraenkel L, Wittink DR, Concato J, et al. Informed choice and the widespread use of antiinflammatory drugs. *Arthritis Rheum*. 2004; 51:210–4. [PubMed: 15077261]
47. Makris UE, Kohler MJ, Fraenkel L. Adverse effects of topical nonsteroidal antiinflammatory drugs in older adults with osteoarthritis: a systematic literature review. *J Rheumatol*. 2010; 37:1236–43. [PubMed: 20360183]
48. O’Neil CK, Hanlon JT, Marcum ZA. Adverse effects of analgesics commonly used by older adults with osteoarthritis: focus on non-opioid and opioid analgesics. *Am J Geriatr Pharmacother*. 2012; 10:331–42. [PubMed: 23036838]
49. Moyer RF, Hunter DJ. Osteoarthritis in 2014: changing how we define and treat patients with OA. *Nat Rev Rheumatol*. 2015; 11:65–6. [PubMed: 25512014]
50. Bannuru RR, Schmid CH, Kent DM, et al. Comparative effectiveness of pharmacologic interventions for knee osteoarthritis: a systematic review and network meta-analysis. *Ann Intern Med*. 2015; 162:46–54. [PubMed: 25560713]
51. Machado GC, Maher CG, Ferreira PH, et al. Efficacy and safety of paracetamol for spinal pain and osteoarthritis: systematic review and meta-analysis of randomised placebo controlled trials. *BMJ*. 2015; 350:h1225. [PubMed: 25828856]
52. Roberts E, Delgado Nunes V, Buckner S, et al. Paracetamol: not as safe as we thought? A systematic literature review of observational studies. *Ann Rheum Dis*. 2015; 75(3):552–9. [PubMed: 25732175]
53. Kennealy, KA.; Parmelee, P.; Wilson, NL. From policy to practice: an interdisciplinary look at recent FDA policy changes for acetaminophen and the implications for patient care. The Gerontological Society of America; Washington, DC: 2015.
54. Deveza LA, Hunter DJ. Pain relief for an osteoarthritic knee in the elderly: a practical guide. *Drugs Aging*. 2016; 33:11–20. [PubMed: 26659733]
55. Hanlon JT, Fillenbaum GG, Studenski SA, et al. Factors associated with suboptimal analgesic use in community-dwelling elderly. *Ann Pharmacother*. 1996; 30:739–44. [PubMed: 8826552]
56. Griffin MR. Epidemiology of nonsteroidal anti-inflammatory drug-associated gastrointestinal injury. *Am J Med*. 1998; 104:23S–9S. [discussion: 41S–2S].
57. Gupta M, Eisen GM. NSAIDs and the gastrointestinal tract. *Curr Gastroenterol Rep*. 2009; 11:345–53. [PubMed: 19765361]
58. Ray WA, Stein CM, Byrd V, et al. Educational program for physicians to reduce use of non-steroidal anti-inflammatory drugs among community-dwelling elderly persons: a randomized controlled trial. *Med Care*. 2001; 39:425–35. [PubMed: 11317091]
59. Hanlon, JT.; Guay, DRP.; Ives, TJ. Oral analgesics: efficacy, mechanism of action, pharmacokinetics, adverse effects, and practical recommendations for use in older adults. In: Gibson, SJ.; Weiner, DK., editors. *Pain in older persons*. IASP Press; Seattle (WA): 2005. p. 205–22.
60. McGettigan P, Henry D. Cardiovascular risk with non-steroidal anti-inflammatory drugs: systematic review of population-based controlled observational studies. *PLoS Med*. 2011; 8:e1001098. [PubMed: 21980265]

61. FDA strengthens warning that non-aspirin nonsteroidal anti-inflammatory drugs (NSAIDs) can cause heart attacks or strokes [Internet]. 2015. Available at: <http://www.fda.gov/Drugs/DrugSafety/ucm451800.htm>. Accessed July 25, 2015
62. FDA Briefing Information for the February 10-11, 2014 Joint Meeting of the Arthritis Advisory Committee and Drug Safety and Risk Management Advisory Committee. [Internet]. Available at: <http://www.fda.gov/downloads/AdvisoryCommittees/CommitteesMeetingMaterials/Drugs/ArthritisAdvisoryCommittee/UCM383180.pdf.2014>. Accessed July 25, 2016
63. By the American Geriatrics Society Beers Criteria Update Expert Panel. American Geriatrics Society 2015 updated beers criteria for potentially inappropriate medication use in older adults. *J Am Geriatr Soc*. 2015; 63:2227–46. [PubMed: 26446832]
64. Marcum ZA, Hanlon JT. Recognizing the risks of chronic nonsteroidal anti-inflammatory drug use in older adults. *Ann Longterm Care*. 2010; 18:24–7. [PubMed: 21857795]
65. Kaye AD, Baluch A, Scott JT. Pain management in the elderly population: a review. *Ochsner J*. 2010; 10:179–87. [PubMed: 21603375]
66. Sansone RA, Sansone LA. Pain, pain, go away: antidepressants and pain management. *Psychiatry (Edmont)*. 2008; 5:16–9.
67. Gagliese L, Melzack R. Chronic pain in elderly people. *Pain*. 1997; 70:3–14. [PubMed: 9106804]
68. Hanssen DJ, Naarding P, Collard RM, et al. Physical, lifestyle, psychological, and social determinants of pain intensity, pain disability, and the number of pain locations in depressed older adults. *Pain*. 2014; 155:2088–96. [PubMed: 25072890]
69. Makris UE, Abrams RC, Gurland B, et al. Management of persistent pain in the older patient: a clinical review. *JAMA*. 2014; 312:825–36. [PubMed: 25157726]
70. Kapur BM, Lala PK, Shaw JL. Pharmacogenetics of chronic pain management. *Clin Biochem*. 2014; 47:1169–87. [PubMed: 24912048]
71. Gallagher RM. Management of neuropathic pain: translating mechanistic advances and evidence-based research into clinical practice. *Clin J Pain*. 2006; 22:S2–8. [PubMed: 16344609]
72. Duncan NA, Mahan RJ, Turner SJ. Non-opiate pharmacotherapy options for the management of pain in older adults. *Mental Health Clinician*. 2015; 5(3):91–101.
73. Rowbotham MC, Goli V, Kunz NR, et al. Venlafaxine extended release in the treatment of painful diabetic neuropathy: a double-blind, placebo-controlled study. *Pain*. 2004; 110:697–706. [PubMed: 15288411]
74. Gallagher HC, Gallagher RM, Butler M, et al. Venlafaxine for neuropathic pain in adults. *Cochrane Database Syst Rev*. 2015; (8):CD011091. [PubMed: 26298465]
75. Peltier A, Goutman SA, Callaghan BC. Painful diabetic neuropathy. *BMJ*. 2014;348–g1799.
76. Jensen TS. Anticonvulsants in neuropathic pain: rationale and clinical evidence. *Eur J Pain*. 2002; 6(Suppl A):61–8. [PubMed: 11888243]
77. Bril V, England J, Franklin GM, et al. Evidence-based guideline: treatment of painful diabetic neuropathy: report of the American Academy of Neurology, the American Association of Neuromuscular and Electrodiagnostic Medicine, and the American Academy of Physical Medicine and Rehabilitation. *Neurology*. 2011; 76:1758–65. [PubMed: 21482920]
78. Dworkin RH, O'Connor AB, Backonja M, et al. Pharmacologic management of neuropathic pain: evidence-based recommendations. *Pain*. 2007; 132:237–51. [PubMed: 17920770]
79. Boyle J, Eriksson MEV, Gribble L, et al. Randomized, placebo-controlled comparison of amitriptyline, duloxetine, and pregabalin in patients with chronic diabetic peripheral neuropathic pain: impact on pain, polysomnographic sleep, daytime functioning, and quality of life. *Diabetes Care*. 2012; 35:2451–8. [PubMed: 22991449]
80. Quilici S, Chancellor J, Lothgren M, et al. Meta-analysis of duloxetine vs. pregabalin and gabapentin in the treatment of diabetic peripheral neuropathic pain. *BMC Neurol*. 2009; 9:6. [PubMed: 19208243]
81. Ziegler D, Fonseca V. From guideline to patient: a review of recent recommendations for pharmacotherapy of painful diabetic neuropathy. *J Diabet Complications*. 2015; 29:146–56.
82. Irving G, Tanenberg RJ, Raskin J, et al. Comparative safety and tolerability of duloxetine vs. pregabalin vs. duloxetine plus gabapentin in patients with diabetic peripheral neuropathic pain. *Int J Clin Pract*. 2014; 68:1130–40. [PubMed: 24837444]

83. Witenko C, Moorman-Li R, Motycka C, et al. Considerations for the appropriate use of skeletal muscle relaxants for the management of acute low back pain. *P T*. 2014; 39:427–35. [PubMed: 25050056]
84. Spence MM, Shin PJ, Lee EA, et al. Risk of injury associated with skeletal muscle relaxant use in older adults. *Ann Pharmacother*. 2013; 47:993–8. [PubMed: 23821610]
85. Makris UE, Pugh MJ, Alvarez CA, et al. Exposure to high-risk medications is associated with worse outcomes in older Veterans with chronic pain. *Am J Med Sci*. 2015; 350:279–85. [PubMed: 26418380]

Author Manuscript

Author Manuscript

Author Manuscript

Author Manuscript

KEY POINTS

- Pharmacologic management for chronic pain is one part of the multimodal, interdisciplinary approach to the treatment of chronic pain in older adults.
- Topical agents are ideal for an older adult with localized pain that is uncontrolled with other medications (or if specific classes of medications are contraindicated).
- Use of the lowest effective dose of all pharmacologic agents, and consideration of low-dose combination therapy, are especially appropriate in older adults with chronic pain.
- Engage the older adult in determining patient-centered treatment goals and expectations of pain management.
- Establish a careful surveillance plan to determine whether treatment goals are being met and for monitoring potential toxicity of pharmacotherapies for chronic pain.

Table 1

Topical agents

Medication	Indication	Preparation Strength	Formulations	Clinical Pearls
Menthol and menthol salicylate (BenGay, Icy Hot, Salopas Arthritis Pain)	Generalized pain, minor aches and pain of muscle and joints (arthritis, backache, sprains, strains)	Methyl salicylate 10% Menthol 1.5%–3%	Cream, foam, patch	<ul style="list-style-type: none"> Do not leave patch on for >8 h (max 2 patches/24 h) Avoid applying to wounds or damaged skin Avoid concurrent use with other topical agents
Capsaicin (Zostrix, Salopas Gel patch, Qutenza)	Generalized pain, osteoarthritis, postherpetic neuralgia, diabetic neuropathy, HIV neuropathy (off-label use)	0.025%–8%	Cream, gel, lotion, patch	<ul style="list-style-type: none"> Several products available over the counter Caution burns at application site, recommend applying with gloves High-dose patch (Qutenza) may cause transient increases in blood pressure (monitor)
Lidocaine (Lidoderm, Xylocaine)	Generalized pain, postherpetic neuralgia, topical anesthesia	2%–5%	Cream, gel, jelly, lotion, ointment, oral solution, patch	<ul style="list-style-type: none"> Use lowest amount necessary for pain relief; a large amount of these products applied for prolonged periods of time increases systemic absorption potentially leading to increased central nervous system and cardiac effects
Diclofenac (Solaraze, Flector, Pennsaid, Voltaren)	Generalized pain, Osteoarthritis (evaluated for hand and knee osteoarthritis)	1%–3%	Cream, gel, solution, patch	<ul style="list-style-type: none"> Limited data in older adults with baseline renal insufficiency and taking anticoagulants; monitor carefully Apply per physician or drug package insert instructions

Abbreviation: HIV, human immunodeficiency virus.

Table 2

Acetaminophen

Medication	Indication	Dosage Range	Clinical Pearls
Acetaminophen (APAP; Tylenol)	Mild-to-moderate pain	<p>Starting dose for older adults is same as for younger adults</p> <p>Consider dose reduction in older adults with risk factors for acetaminophen-related toxicities, for example, frailty, alcohol use (3 drinks per day), existing liver insufficiency</p> <p>325-500 mg every 4 h or 500-1000 mg every 6 h</p> <p>Maximum daily dose: per McNeil Consumer Healthcare, 3000 mg/d; Health care professionals may still prescribe 4000 mg/d and are advised to use their own discretion and clinical judgment</p>	<ul style="list-style-type: none"> • Consider all sources of acetaminophen (prescription and over the counter) and all routes of administration • Monitoring: check liver function, signs and symptoms of liver injury

Author Manuscript

Author Manuscript

Author Manuscript

Author Manuscript

Table 3

NSAIDs

Medication	Indication	Dosage Range	Clinical Pearls
Ibuprofen (Motrin)	Mild-to-moderate pain	Consider reduced initial dosage in frailty Renally adjust doses 200 mg 3–4 times per day; maximum daily dose of 3200 mg; administer after meal; if longer term use (eg, >1 mo), GI protection recommended	<ul style="list-style-type: none"> • Inexpensive • Side effects may be limited by using the lowest effective recommended dose for the shortest time possible
Celecoxib (Celebrex)	Mild-to-moderate pain	100–200 mg/d	<ul style="list-style-type: none"> • More expensive than other NSAIDs • Higher doses associated with higher incidence of GI and CV side effects; patients with indications for cardioprotection require aspirin • Side effects may be limited by using the lowest effective recommended dose for the shortest time possible
Salsalate (Disalcid)	Mild-to-moderate pain	500–750 mg every 12 h; maximum daily dose of 3000 mg	<ul style="list-style-type: none"> • Does not interfere with platelet function; GI bleeding and nephrotoxicity are rare • Side effects may be limited by using the lowest effective recommended dose for the shortest time possible

Abbreviations: CV, cardiovascular; GI, gastrointestinal; NSAIDs, nonsteroidal anti-inflammatory drugs.

Author Manuscript

Author Manuscript

Author Manuscript

Author Manuscript

Table 4

Adjuvant therapies

Medication	Indication	Dosage Range	Clinical Pearls
Antidepressants			
Amitriptyline (Elavil)	Diabetic peripheral neuropathy (off-label)	Start 10 mg/d Titrate at tolerated, lower doses are recommended	Caution anticholinergic effects/burden
Nortriptyline (Pamelor)	Diabetic peripheral neuropathy (off-label) Postherpetic neuralgia (off-label)	Start 10–20 mg/d (bedtime) Titrate every 3–5 d as tolerated in 10 mg increments Max 160 mg/d	<ul style="list-style-type: none"> Fewer anticholinergic effects than other tricyclic antidepressants Preferred in older adult population; however, still need to monitor for anticholinergic effects/burden
Venlafaxine ER (Effexor XR)	Diabetic peripheral neuropathy (off-label)	Start 37.5 mg/d Titrate to 75–225 mg/d	<ul style="list-style-type: none"> Monitor blood pressure, and for increased anxiety or insomnia May impair platelet aggregation, monitor for bruising and bleeding Associated with hyponatremia, monitor sodium levels upon initiation, dose changes and periodically during therapy
Duloxetine (Cymbalta)	Diabetic peripheral neuropathy Fibromyalgia	Start 30–60 mg/d Titrate to 60–120 mg/d	<ul style="list-style-type: none"> Preferred SNRI for older adults Well tolerated with reduced incidence of SNRI typical side effects Association with hyponatremia remains the same as other SNRIs
Anticonvulsants			
Carbamazepine (Tegretol)	Trigeminal neuralgia	Start 200 mg/d BID Titrate to 400–800 mg/d BID	<ul style="list-style-type: none"> Several drug interactions Nausea, edema, insomnia, agitation, Stevens-Johnson syndrome
Oxcarbazepine (Trileptal)	Trigeminal neuralgia (off-label use)	Start 300–600 mg/d BID Titrate to 1500–1800 mg/d BID	Elevated blood pressure, dizziness, drowsiness, headache, agitation, nausea, constipation, vomiting
Lamotrigine (Lamictal)	Trigeminal neuralgia	Start 5 mg/d Titrate to 200–600 mg/d	Monitor for hypersensitivity reactions, (rash, acute urticarial, and extensive pruritus); risk is higher with the coadministration of valproic acid
Gabapentin (Neurontin)	Postherpetic neuralgia Diabetic peripheral neuropathy (off-label) Fibromyalgia (off-label)	Start 300 mg/d TID Titrate to 1800–3600 mg/d TID	<ul style="list-style-type: none"> Monitor renal function as gabapentin should be dose adjusted when CrCl <60 mL/min Caution increased risk for falls due to dizziness and somnolence
Pregabalin (Lyrica)	Postherpetic neuralgia Diabetic peripheral	Start 150 mg/d BID-TID Titrate to 150–300 mg/d BID-TID	<ul style="list-style-type: none"> Controlled substance C-IV Monitor renal function as gabapentin should be dose adjusted when CrCl <60 mL/min

Medication	Indication	Dosage Range	Clinical Pearls
	neuropathy Fibromyalgia		• Caution increased risk for falls due to dizziness and somnolence

Abbreviations: BID, twice a day; CrCl, creatinine clearance; SNRI, serotonin-norepinephrine reup-take inhibitors; TID, 3 times a day.

Author Manuscript

Author Manuscript

Author Manuscript

Author Manuscript

Table 5

Muscle relaxants

Medication	Indication	Dosage Range	Clinical Pearls
Antispasticity Agents			
Baclofen (Lioresal)	Spasticity	5 mg 2–3 times/d for Max 80 mg/d	<ul style="list-style-type: none"> • Black box warning: Caution abrupt discontinuation, risk of withdrawal • No dose adjustments required for renal or hepatic dysfunction
Dantrolene (Dantrium)	Spasticity	Start 25 mg (25–100 mg) 4 times a day	<ul style="list-style-type: none"> • Black box warning: risk for hepatotoxicity with chronic use, monitor hepatic function • May cause sun sensitivity
Tizanidine (Zanaflex)	Spasticity	Initial 2 mg 3 times/d Titrate in 2–4 mg increments per dose over 1–4 d Max 36 mg/d (single doses of >16 mg have not been studied)	<ul style="list-style-type: none"> • Avoid rapid discontinuation: gradually taper by 2–4 mg/d • Use with caution in older adults who have decreased clearance • Monitor liver function • Monitor QT interval with chronic use
Antispasmodic agents			
Carisoprodol (Soma)	Acute musculoskeletal pain	250–350 mg 3 times/d	<ul style="list-style-type: none"> • Controlled substance C-IV has been subject to abuse, dependence, withdrawal, misuse, and diversion • Active metabolites with barbiturate effects increasing somnolence and risk of falls for older adults • Caution orthostatic hypotension • Limit use to 2–3 wk
Cyclobenzaprine (Amrix; Flexeril DSC)	Musculoskeletal pain	IR tablet 5 mg 3 times/d Max 10 mg 3 times/d Extended-release tablets – not recommended for geriatric patients	<ul style="list-style-type: none"> • Caution anticholinergic effects/burden • Not recommended in mild to severe hepatic impairment • Do not use within 14 d of MAOIs
Metaxolone (Skelaxin)	Musculoskeletal pain	800 mg 3–4 times/d	<ul style="list-style-type: none"> • Absorption is increased when taken with food • Contraindicated in severe hepatic and renal dysfunction, monitor liver function
Methocarbamol (Robaxin)	Musculoskeletal pain	750–1000 mg orally every 4 hours, up to 4 g/day for maintenance Max 4 g/d	<ul style="list-style-type: none"> • Use lower doses at initiation of drug especially with geriatric patients, titrate as clinically indicated • No dose adjustments required for renal or hepatic dysfunction • Drug may change color of urine to brown, black, or green

Abbreviations: IR, immediate release; MAOI, monoamine oxidase inhibitors.